8 'x 8' Metal Patio Gazebo

ASSEMBLY MANUAL

SIS

o TIRLLEIR > ,

XXX LKL
GRS
SRR

q&&%mmmv&a&e&&
TTRRKKELLELRLRLEEET
003232332%%%233%%%%&

oecececeses
2 RRREIRIRRELARIKKS
R IRIRILRLRLRLRKKK]
BEREERHILRHILRLRHILRAILRAL
A Tatavata%ata%e ta%e a %0 Sa%a atavaa"

RS 3RS
. GRS
R RIS
LRI RRILRKS
R RIILIIRRLK
DS IRLRIIRIIIKS A

Q

%
>
3

LX
ON
<
2

o
5
%o

R

%
%f
’:
K

LXK XXX X XXX X X X KRR XK XXX X XXX X X X >
9IRS

X
IR IRIILRRRKK

%
&
%

X

ARRILRIERIEIIIIKK
RKKRRELIILERS S

N tetodesesese’s

XXX

-LGMF1654B

MODEL#

Missing part? Damaged? Contact us via email at

service@domioutdoorliving.com

www.domioutdoorliving.com

© Copyright 2023-2025 domioutdoorliving LLC. All Rights Reserved.




Pre-assembly

2 .You will need one or more
stepladders.

1.Two or more people are required
for assembly.

4.You may need a safety hat.

@Q 3. Wearing protective gloves is
\\/? recommended.

\

5.Please use a Phillips screw driver. 6.For ease of construction, you
may need a drill.

~J Z ' 7.You may need a safety goggle. 8.Do not fully tighten screws prior
INS to complete assembly.

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-It would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.



Q| x12

If the deck is hard wood and the
depth of it is over 3 inch, you can use
5/16 in. x4 in. Structural Wood
Screw to mount the gazebo.




4 inches

E{ E x12

If the ground is concreted and the depth
of it is over 3 inch, you can use 1/4 inch
expansion bolts to mount the gazebo

1/4 inch

3
o 15 in.

o J
o cc

Or you can make a concrete footing
for gazebo, 15x15%x15 inches is
recommended.use expansion bolts to mount
the pergola like @ shows.

IMPORTANT:
Anchor is not
recommended




Pole

Beam

&

Y

Corner Roof Bar

&

7/

Middle Roof Bar

Solidfying Bar

Finishing Bar

@ 4x Finishing Bar @ 4x Finishing Bar
ll
@ 4x Finishing Bar @ 4x Roof Panel
(I
(L2) 4x Roof Panel (M9 4x Roof Pi
@ 4x Roof Panel @ 4x Roof Panel
4x Roof Panel M5 4x Roof Panel




=4

@ 4x Roof Panel

L
RILLLRR RRRRRRKY
RIKKIEIE  [RIRERES
G000 0.0 O B 0a0. 099299, )

[ 0 1]

@ 4x Net Frame

@ 4x Track

= ——————— "

@ 4x Track

@ 8Xx Bracket

\

Corner Corner
® 4X Solidifying Bar @ 4X Solidifying Bar

Inside Roof
Cover

@1x

Outside Roof
Cover

@1x

@ 4X Bracket

N2
@ 56X Spacer

@ 4X Corner Cover

)

@ 4 X Finishing End

M it
@ 4X curtain @ 4x Noei?ilj]lgo @ 40X Plastic Bracket @ 4 X piastic Bracket
m/ S4
= —_— S~ /

@ 8X Plastic Bracket




Pl
ST6.3x15

(2) 24x

M6

(5) 56x

)

P

)

)

M6x10 M6x16 M6x25 MBX28
(7) 16x (8)148x (9) 8x 10) 40x
@)))_)))))))) D
MBX50

@8x




POST ASSEMBLY:

L~ S4 (1) Attach 2 Part #B1 to Part #A
with 4 Bolts #8.

(2) Attach Part #B to Part #A
with 3 Bolts #8.

(3) Repeat the above procedures to assemble the other 3 Part #A.




TRACK ASSEMBLY:
(1) Slide the plastic hooks to the double-rail track #T & T1
(each slot should slide 5 plastic hooks).

(2) Repeat the above procedures for the other 3 track #T & T1.




(1) Use 6 Bolts #8 to fix the track T & T1 to the beam C.

(2) Repeat the above procedures for the other 3 beams.

S4

®1x

G mm

M6x16

24x




(1) Connect Part #C to Part #A with 8 Bolts #4.(From Outside)
(2) Repeat the above procedures to assemble the other 3 corners.

Please don’t tighten all bolts.




M/S4
@ 1x

6) mm
M6x16

(8) 16x

(1) Connect Part #C to Part #A with 4 Bolts #8.(From Inside)

6 ®

(&

B1

{
> @]

(2) Repeat the above procedures to assemble the other 3 corners.

Please don’t tighten all bolts.




\

v

4x

M84
@ 1x

6)mm
M6x16

G 32x

10

(1) Affix Part #R and Part #R1 to the frame with 8 Bolts #8.

C A~ C C ~ C

Outside View

(2) Repeat the above procedures for the other 3 corners.
Tighten all the bolts.




W

(3)16x

11

(
(
(
(
(

1) Cover the corner with Part #X1.

2) Secure with 2 Self-tapping Screws #3.
from top to bottom)

3) Secure with 2 Self-tapping Screws #3.
from bottom to top)

(4) Repeat the above procedures for the other 3 corners.




Corner Roof Tube Assembly:

M84
@ 1x

6)mm
M6x16

4x

(1) Attach Part #U to Part #E with Bolt #8 .
1 2 (2) Repeat the above procedures for the other 3 corner roof bars.




Please have a freestanding ladder ready at the center of the gazebo.
(1) Place 4 Part #E on the 4 corners of Part #S.
@ 1 Secure with 8 Bolts #8 (from bottom to top)

X

ATTENTION: You can also finish this

step on the ground and then lift 4
S4 o
[l/ corner roof bars and inside roof
@ ’ connector to the top together.
X (Need 2 people and 2 ladders)

P}
M6x16

(8) 16x

(2) Place 4 Part #E on 4 Part #A;

Secure with 8 Bolts #8.

13

Outside View




()
M6x10

@4x

14

(1) Attach Part #U1 to Part #E2 with Bolt #7.
(2) Repeat the above procedures for the other 3 roof bars.




v S4 (1) Place Part #E2 on part #S.
@ : Secure with Bolt #8 (from bottom to top).
X

Outside View

() mm
M6x16

(8)12x

(2) Connect Part #E2 and Beam C with part #U1.
1 5 Secure with 2 Bolts #8.

(3) Repeat the above procedures for the other 3 sides.




16

Secure Part #S2 to Part #S and Part #S1.

<} (L

ATTENTION: The holes of Part #S and Part #S1 need to be aligned,

on the same vertical line.




@1x

6))m
M6x10

®4x

0)mm
M6x16

8x

17

(1) Insert Part #U3 into 2 Part #F. E2
(2) Attach Part #F to the Part #E2
with 1 Bolt #7 and 2 Blots #8. F
U3 (F
@
@
) (s
F F
F F
E2 E2
l @
- \: \ N
o @ ® \ @\\@ @ o
! i\ )

(3) Repeat the above procedures for the other 3 sides.

Outside View




2 S

P
M6x16

(8)12x

18

@

)
6

2X
@ -
(1) Insert Part #U2 into 2 Part #F. @
(2) Secure with 2 Bolts #8.
(3) Secure them to Part #E with Bolt #8.
L/
® e
F
8
F F
ST

(4) Repeat the above procedures for the other 3 sides.




6)Jm
M6x10

®8x

19

(1) Connect Part #J and Part #Q with 2 Bolts #7 and 2 Nuts #5.

ORO
a
7%

\

@

(2) Place the Assembled Part #J & #Q on Part #E2, securing with 1
Self-tapping Screw #2.

(3) Repeat the above procedures for the other 3 sides.




@4x

20

(1) Place 2 Part #J on Part #E, put on Part #X3 and secure
with Self-tapping Screw #2.

(2) Repeat the above procedures for the other 3 corners.




Cover Part #Z, #Z1 & #Z2 to Roof Panels.

-

——

21

Attach Part #Z, #Z21 & #Z2 by lightly tapping with screwdriver.




ST6.3x15

@4x

22

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #L1 and
Part #L2 into the fame.

(2) Attach Part #H to Part #E2, securing with Bolt #2.

(3) Repeat the above procedures for the other 3 sides.




ST6.3x15

@4x

23

(1) Place 2 Part #H on Part #E1, put on Part #X3 and secure with
Self-tapping Screw #2.

(2) Repeat the above procedures for the other 3 corners.




Cover Part #Z, #Z3 & #Z4 to Roof Panels.

DA
g z @%/




Part #W should be inserted between roof
panels and solidifying bar or beams, then
secure with bolts and nuts.

25




6) o
M6x28

8x

26

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M1 and
Part #M2 into the frame.

AR

(2) Insert Part #M5 and
Part #M6 into the frame.

e

(3) Place 4 Part #W between roof panels and beams. Then secure
with 4 Bolts #10 and 4 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.




S
M6x28

(10) 12x

—mm
M6x50

@4x

ATTENTION: The bigger roof panel need to cover the smaller one.

)
m

/I
1

|
|

{

|

|

]

=S

/““’/
I

@&

(1) Insert Part #M3
into the frame.

(2) Insert Part #M4
into the frame.

Solidifying Bar

(3) Place 3 Part #W between roof panels and solidifying bars. Then
secure with 2 Bolts #12, 2 Nuts #5 and 1 Bolts #9.

o) W

o

5)(5

27

roof panels and beams.Then
secure with 6 Bolts #10,6
Nuts #5 and 1 Bolts #9.

(5) Repeat the above procedures to assemble the opposite side.




) ommm

M6x28

8x

28

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M1 and
Part #M2 into the frame.

A

il

(2) Insert Part #M5 and
Part #M6 into the frame.

e

(3) Place 4 Part #W between roof panels and beams. Then secure
with 4 Bolts #10 and 4 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.

@S
~=/




P
M6x25

@4x

6) mommmm
M6x28

(10) 12x

G ——mm
M6x50

@4x

ATTENTION: The bigger roof panel need to cover the smaller one.

W
el

(1) Insert Part #M3
into the frame.

(2) Insert Part tM4
into the frame.

Solidifying Bar

(3) Place 3 Part #W between roof panels and solidifying bars. Then
secure with 2 Bolts #12, 2 Nuts #5 and 1 Bolts #9.

7/ (4) Place 7 Part #W between
roof panels and beams.Then
0 | secure with 6 Bolts #10, 6
Nuts #5 and 1 Bolts #9.

29

(5) Repeat the above procedures to assemble the opposite side.




ST6.3x15

@4x

&b
<
(1) Place Part #K and Part #K1 on Part
#E2; Put on Part #X2 and secure w ith

Bolt #2.

(2) Repeat the above procedures for the other 3 sides.

30




@4x

ST6.3x15
A

(1) Place Part #K1 and Part #K on Part #E; Put on Part #X3 an
secure with Self-tapping Screw #2.

(2) Repeat the above procedures for the other 3 corners.

31




s

ST5x16

@SX

|

(1) Attach roof panels to finishing bars with 2 Self-tapping
Screws #3.

(2) Repeat the above procedures for the other 3 sides.

32




Aiz
LSS
OON KX I XXX XX I

25
SRIIRLIIELLN o}
R SRR ERR KKK
RSSO
% Q5RIIEIIELIELIKLIEKIER
R,

A

af“‘EYQQQ“ZIQQQ“‘EQQQ“‘AQ
R
00000000000000000000000&

IR
3R]

OO0 e e e e 0020 2020 2020202620 %025

SYOOH G

SYOOH §

$RRRXR

SIRRIIRLIIEILRIIKS
R RIRRLR]

D0 00 0 0 50202026 %6%6 %% % 2 %0 %!
025858505

SKS

5 Hooks

£
PR
£

XXX XX XX X XXX IX XX XX X X Xy

<

]

NSNS
SIS,
S RRILLRIKK

O

5 Hooks

LR
Do te 20202038 %0% %!

Do e 202020 %0 %0 % 2o dete %!

R EKLILEILLEL J

::
::
Q

50ERIIIRRILIIILIRIIXIIIEEL

%
X
%
%

R

X

SRR RRIRLIRRIIIEELIEELLKE
e e 0 e 0 02020 %0 %6% % % % 2o te 000 oot
R RILRRILIIIIKLRISS
SISIRRRLLLRRRRIKIKE

208

e

%
SRIRKRS

<

SRRLEL
SRR LELERRLIRRRKK,

KK

5 Hooks

RS

Y1

5 Hooks

Hang up Mosquito Sidewalls to il CHlg:]e ¢

5 Hooks

5 Hooks

Y1

33




KKK RS
TR s, !
R SRR sz

a
PR ISELEERREEERERARSLEIIEEEIEREK
0SS IPIELIRIKIIIKSS

SRS
CRRRIRRLRLRK]
&

2000008
RSB BLLRRLRRRIKIR

R
o
QIR

ERERRKHE

TN
KKK

\mw QG&%%ERMWWW&&&&
e tSRRRRLRELLILLLIKALES
OO e 0202020202 2020 2020 20202050 %6%6%6%6%6 %6 %%

7

SYOOH G

R RIIIIRLIRIIIIKKKIIKS
LR IIIRIILRIEIRRIRIKKN SYOOH G

%
&

5 Hooks

XX
RIS
s sssasatl
LRI
: I SIIIIIKEIRKKS
e 000000000033
SIRLLRKLLIKK 0gososesetesese!

¢

%

jogososesetede

oedeteseses SIS
IR RIAIKKS
LR RRRRRRIIBEIS
/290999 9.9.9:9:9.9.0:° 9%

5 Hooks

; 5 Hooks
5 Hooks

Hang up Mosquito Sidewalls to g {sCRIg=Te,¢

®4x

34




Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, easy-to-reach after-sales service. So,if you
have any questions about our product or assembly,

please feel free to contact us. We are here for you.

Support: O

After-sales contact email:

service@domioutdoorliving.com

Please have your order ID available if youreach out
for support.
Ifyou have damaged parts or product, please send us

photos for an immediate response.

© Copyright 2023-2025 domi LLC. All Rights Reserved.




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38

